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SHANTOU BEIBE GOOD (JIACHENG)  
PLASTIC TOYS CO.,LTD. 
CHENGHAI DISTRICT, SHANTOU CITY, 
GUANGDONG PROVINCE, CHINA 
 
The results of this report are extracted from the test report number T51810292356TC where the sample(s) / 
material(s) of sample is(are) claimed to be identical. 
 
The following samples were submitted and identified by/on behalf of the client as: 

TOY SERIES 

Item No. : 889-152, 889-22B, 889-23B, 889-24B, 889-19, 889-20, 889-21, 889-22,  
889-23, 889-24, 889-39, 889-40, 889-31, 889-30, 889-33, 889-32, 889-34, 
889-15A, 889-16A, 889-155, 889-156, 889-157, 889-158, 889-159, 889-160, 
889-161, 889-162, 889-163, 889-164, 889-165, 889-166, 889-167, 889-168, 
889-169, 889-170, 889-171, 889-172, 889-173, 889-174, 889-175, 889-176, 
889-177, 889-178, 889-179, 889-180, 889-181, 889-182, 889-183, 889-184, 
889-185, 889-186, 889-187, 889-188, 889-189, 889-190, 889-191, 889-192, 
889-193, 889-194, 889-195, 889-196, 889-197, 889-198, 889-199, 889-200, 
889-127, 889-128, 889-129, 889-130, 889-131, 889-132, 889-133, 889-205, 
889-206, 889-207, 889-208, 889-209, 889-210, 889-211, 889-212 

Sample Receiving Date   : NOV 23, 2018 

Last Submission Sample 
Date 

: NOV 28, 2018 

Further Information Date : DEC 03, 2018 

Testing Period   : NOV 23, 2018 TO NOV 30, 2018 
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Test Requested Conclusion 

1. European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and its 
amendments – Cadmium content in the specified specimen(s) as listed  

PASS  

 
 

******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 
 
Signed for and on behalf of 
SGS-CSTC Standards Technical  
Services Co., Ltd. Shenzhen Branch Testing Center 

 

 

________________________  
Qu Ping, Kiky  
Dept. Manager  
CNAS Approved Signatory  
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Results: 
      
1. Regulation (EC) No. 1907/2006 (REACH), Annex XVII and its Amendments – Cadmium Content 
  
Method: With reference to EN1122: 2001 method B / IEC 62321-5:2013  
Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) / Atomic 
Absorption Spectrometer (AAS)  
                      
For Plastic 
  

Test Item(s) Cadmium (Cd) 

Permissible Limit (mg/kg) 100 

Specimen Description 
Alias 
No. 

Tracing 
No. 

Result(s) 
(mg/kg) 

1. White plastic (Body) + Dark yellow plastic (Body) + Black plastic 
(Body) 

1 1 ND 

2. Red soft plastic (Body) + Green soft plastic (Body) + Milky plastic 
tube (Body) 

1 2 ND 

3. Pink plastic (Body) + Laminated paper label w/ multi-color printing 
(Sticker) + Light red plastic (Body) 

1 3 ND 

4. Light green plastic (Body) + Dark brown plastic (Body) + 
Transparent black plastic (Body) 

1 4 ND 

                                           
For Paint on Painted Article 
  

Test Item(s) Cadmium (Cd) 

Permissible Limit (mg/kg) 1000 

Specimen Description 
Alias 
No. 

Tracing 
No. 

Result(s) 
(mg/kg) 

1. Brown coating (Body) + Red coating (Body) + White coating (Body) 2 1 ND 

                      



                                                                                  
 

 Test Report No. T51810292377TC Date:  DEC 03, 2018        Page 4 of 12 

 

 
Note: - Permissible and Reference Limit specified by Commission Regulation (EU) No 494/2011 & 

Commission Regulation (EU) No 2016/217 amending Annex XVII of REACH Regulation (EC) No 
1907/2006 (previously restricted under entry 23 of Regulation (EC) No 552/2009 and directive 
91/338/EC).  

 - mg/kg = milligram per kilogram 

 - ND = Not Detected (lower than MDL) 

 - MDL = Method Detection Limit = 5 mg/kg 

 - 1% = 10000 mg/kg = 10000 ppm 

 - The result(s) is (are) calculated using the minimum specimen weight for composite test.  

  
 

Sample Picture (As received) 
Pic.1 Pic.2 

  
Pic.3 Pic.4 
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Sample Picture (As received) 

Pic.5 Pic.6 

  
Pic.7 Pic.8 
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Sample Picture (As received) 

Pic.9 Pic.10 

  
Pic.11 Pic.12 
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Sample Picture (As received) 

Pic.13 Pic.14 

  
Pic.15 Pic.16 
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Sample Picture (As received) 

Pic.17 Pic.18 

  
Pic.19 Pic.20 
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Sample Picture (As received) 

Pic.21 Pic.22 

  
Pic.23 Pic.24 

  
 



                                                                                  
 

 Test Report No. T51810292377TC Date:  DEC 03, 2018        Page 10 of 12 

 

 
Sample Picture (As received) 

Pic.25 Pic.26 

  
Pic.27 Pic.28 
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Sample Picture (As received) 

Pic.29 Pic.30 

  
Pic.31 Pic.32 
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Sample Picture (As received) 

Pic.33 Pic.34 

  
Pic.35 

 
 
 

SGS authenticate the photo on original report only 
 

 
*** End of Report *** 
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